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(GARBLT) |
Jll 4jlye
Rate of Spraying (M C 30)
Sampling date: 23/06/2025
Testing date: 23/06/2025 Yo pS Aaia
Reporting date: 23/06/2025
IR. NO.:
Test no.: ) 01 2 3 specs.
wt.befor testing (gm) 1125 - .1134 1125
wt.after testing -(gm) ' 1403 1401 1407
wt. of. MC 278.0 267.0 | 2820 1200 g/m2
Plate area (m?) 0.2304 0.2280 0.2280
M.c weight (gm/m?) 1207 171 1237
Average gm/m’* _ 1205
CONTRACTOR MATERIAL ENG. CONSULTANT MATERIAL ENG.

glAGMNi:TURE: &Zﬂ/(j’ .
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(GARBLT)
- S dylg
Rate of Spraying (M C 30)

Sampling date: 23/06/2025

Testing date: 23/06/2025 Yo s oluss

Reporting date: 23/06/2025

IR. NO.:

Test no.: 1 C 2 3 specs.
wt.befor testing .(gm) [ 127 1139 1135
wt.after testing (gm) k 1408 1417 1405
wt. of. MC | 281.0 278.0 270.0 1200 g/m2
Plate area (m?) 0.2304 0.2280 0.2280
M.C weight (gm/m?) 1220 1219 1184
Average gm/m? 1208

CONTRACTOR MATERIAL ENG. _ CONSULTANT MATERIAL ENG.
NAME: :

E/ NAME: w
SIGNATURE = SIGNATURE: oS

——————
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EMPLOYER: CONTRACTOR :

wld) 2 |
6 J&d) 5 618 5 GAU \

(GARBLT) PO
Rate of Spraying (M C 30)
Sampling date: 24/06/2025
Testing date: 24/06/2025 Yo as gl
Reporting date: 24/06/2025
' IR. NO.:
Test no.: » 1 2 3 specs.
wt.befor testing (gm) 1126 1132 1138
wt.after testing (gm) 1405 1412 1408
wt. of.. MC 280.0 280.0 270.0 1200 g/m2
Plate area (m?) 0.2304 0.2280 0.2280
M.C weight (gm/m?) 1215 1228 1184
Average gm/m? : 1209
CONTRACTOR MATERIAL ENG. ' CONSULTANT MATERIAL ENG.
NAME: /B‘ | NAME:

SIGNATURE: Z_/%//(f
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EMPLOYER :
CONTRACTOR :

ald) 3
S QA 5 LA 5 G A1

( GARBLT )

ESSEUINYS A S P

| TEST RESULT

Activity:- Asphalt-Binder Course

HMA Asphalt Content and Gradation Test Report, T 164, T 30)

Sampling date: 24/06/2025 Source:
Testing date: 24/06/2025 Location: Y0 oS Jaie
Reporting date: 24/06/2025 IR. NO. :
Asphalt Content of HMA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1450.0
Wt OF SAMPLE AFTER EXTRACTION gm 1385.0
Wt OF ASH : gm ] 3.0
Wt OF TOTAL AGG. ' gm 1388.0
Wt OF BITUMEN gm 62.0
BITUMEN % . 4.47
PG Binder JMF: 4.5 (+1- 0.25)
| Mechanical Analysis of Extracted Aggregate (T 30) —l
SIEVE CUMULATIVE | CUMULATIVE| CUMULATIVE JMF TOLERANCE]| SPECIFICATION
SIZE WEIGHT |PERCENTAGE|PERCENTAGE| JMF
(inch) RETAINED (gm) | RETAINED (%) | PASSING (%) LOWER| UPPER | LOWER UPPER
1 0.0 0.0 100 100.0 | 100.0 | 100.0 100.0 100
3/4 71.0 5.1 94.9 96.4 914 | 100.0 75 100
3/8 458.0 33.0 67.0 64.0 59.0 69.0 45 70
NO-4 751.0 54.1 45.9 46.8 42.8 50.8 30 50
NO-8 925.0 66.6 334 34.3 31.3 35.0 20 35
NO-30 1200.0 86.5 135 | 153 | 123 | 18.3 5 20
NO-50 1250.0 90.1 9.9 8.5 5.5 11.5 >3 12
NO-100 1310.0 94.4 5.6 4.8 3.3 6.3 2 8
NO-200 | 1350.0 97.3 2.7 3.7 | 22 | s2 0 4
110.0
el —
80.0 NN
8 i N N - ]
2 700 SELR P
2 - \ ; ; ——PASSING (%)
% zgg i \\ i —o—Specs.L.L i
a :
& 40'0 \\ \\\ ; | | ——Specs. UL
30’0 - Rk L —e— JMF Tolerance(L.L.) | |
200 |—fl o iy S\ ‘ [~ T ||
100 e \Q e ; '
0.0 . - - ! T
. 1 314 3/8 NO-4 NO-8 NO-30 'NO-50 NO-100  NO-200
Remarks:-
CONTRAWTEEML ENG. . o CONSULTANT MATERIAL ENG.
NAME: ( s NAME: /\
SIGNATURE: ——— — — SIGNATURE: W

T
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CONTRACTOR : EMPLOYER :

LS B B )
G AAD 5 G 5 Ga

(GARBLY )

A2 Y 30) 22 s

| TEST RESULT

Activity:- Asphalt-Binder Course

HMA Asphait Content and Gradation Test Report, T 164, T 30)

Sampling date:  25/06/2025

Testing date:  25/06/2025 = Location: T oS iae
Reporting date: 25/06/2025 IR. NO. :
Asphait Content of HMA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1620.0
Wt OF SAMPLE AFTER EXTRACTION gm 1548.0
Wt OF ASH gm 3.0
Wt OF TOTAL AGG. gm 1551.0
Wt OF BITUMEN gm 69.0
BITUMEN % 4.45
PG Binder JMF: 4.5 (+1- 0.25)
Mechanical Analysis of Extracted Aggregate (T 30)
SIEVE CUMULATIVE | CUMULATIVE| CUMULATIVE JMF TOLERANCE SPECIFICATION
SIZE WEIGHT |PERCENTAGE|PERCENTAGE| JMF
(inch) RETAINED (gm)| RETAINED (%) | PASSING (%) LOWER | UPPER | LOWER UPPER
1 0.0 0.0 100 100.0 | 100.0 | 100.0 100.0 100
34 61.0 3.9 96.1 96.4 91.4 | 100.0 75 100
3/8 494.0 31.9 68.1 64.0 59.0 69.0 45 70
NO-4 . 813.0 52.4 47.6 46.8 | 428 | 508 30 50
NO-8 1025.0 66.1 33.9 34.3 31.3 35.0 20 35
NO-30 1280.0 82.5 17.5 15.3 12.3 18.3 5 20
NO-50 1385.0 89.3 10.7 8.5 5.5 11.5 3 12
NO-100 1435.0 92.5 7.5 4.8 3.3 6.3 2 8
NO-200 1510.9 97.4 2.6 3.7 2.2 5.2 0 4
i 110.0 i : o
| 100.0 -
90.0 \\ﬂ
80.0 BN \\~\
£ 700 RNRNN —
| ::n ’ ] ——PASSING (%)
| € 600 :
i 3 0.0 X : —o—Specs.L.L ‘
f € 400 \\\ \\\‘ : | o Speem L '
30.0 i g | —e—JMF Tolerance(L.L.)
200 |- E e e | = MF Toloranco(uL) |
100 —— 1 ' = v
0.0
1 314 38 NO-4 NO-8 NO-30 NO-50 NO-100  NO-200
S Sieve Size
Remarks:- i
CONTRAGFOR MATERIAL ENG. RF CONSULTANT MATERIAL ENG.
NAME: ' NAME: ( %}

SIGNATURE, ~~———" SIGNATURE:
———
—_
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N2 533 Akl p s Tl &ly g

TEST RESULT

Activity:- Asphalt-Binder Course

HMA Asphalt Content and Gradation Test Report, T 164, T 30)

Sampling date:  28/06/2025 Source:
Testing date:  28/06/2025 Location: 7O oS (sinia
Reporting date: 28/06/2025 - IR. NO. :
. Asphalt Content of HMA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1570.0
Wt OF SAMPLE AFTER EXTRACTION gm 1501.0
(Wt OF ASH gm 3.0
Wt OF TOTAL AGG. gm 1504.0
Wt OF BITUMEN gm 66.0
BITUMEN % 4.39
PG Binder JMF: 4.5 (+1- 0.25)
—I Mechanical Analysis of Extracted Aggregate (T 30)
SIEVE CUMULATIVE | CUMULATIVE| CUMULATIVE JMF TOLERANCE]| SPECIFICATION
SIZE WEIGHT |PERCENTAGE| PERCENTAGE| JMF
(inch) RETAINED (gm) | RETAINED (%) | PASSING (%) LOWER| UPPER | LOWER UPPER
1 0.0 0.0 100 100.0 100.0 | 100.0 100.0 100
3/4 51.0 3.4 96.6 96.4 91.4 100.0 75 100
3/8 497.0 33.0 67.0 64.0 59.0 | 69.0 45 70
NO-4 780.0 51.9 48.1 46.8 42.8 50.8 30 50
NO-8 ~1000.0 66.5 33.5 34.3 313 35.0 20 35
NO-30 1235.0 821 17.9 15.3 12.3 18.3 5 20
NO-50 1351.0 89.8 10.2 8.5 5.5 1.5 3 12
NO-100 1395.0 92.8 7.2 4.8 3.3 6.3 2 8
NO-200 1462.0 97.2 2.8 3.7 2.2 5.2 0 4
I R S - -
| 110.0 - i
| t 1 ‘
w 100.0
‘ 90.0 N N | ‘
80.0 N \\\\ ‘ ‘
< 700 38 \\\ P
- :
! § :zg : X } & . = i ~—o—Specs.L.L
& 40:0 ' \\\ \'\\\ ] | ——specs. UL
30.0 . 4 \ —+— JMF Tolerance(L.L.}
. | ~
209 : SN | Tt |
100 | Lding | \\\4\
0.0 —— [ ====—__
1 34 NO-8 NO-30 NO-50 NO-100 NO-200
L ﬁ o) Sieve Size

G

Remarks:-

CONTRACTOR ERIAL ENG. — CONSULTANT.MATERIAL ENG.
NAI:;/M NAME: _/)
S'Gr/TURE‘/p SIGNATURE: -
“"——'_'_/;’_’/
=
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EMPLOYER: CONTRACTOR :

W)
68 Q2 5 A8 5 g2

(GARBLT)
il aysq
Rate of Spraying (R C 3000)
Sampling date: 28/06/2025
Testing date: 28/06/2025 Location: Yo pS Jaia
Reporting date: ~ 28/06/2025
IR. NO.:

Test no.: 1 2 3 specs.
wt.befor testing (gm) 1242 1240 1238
wt.after testing (gm) i337 1335 1329
wt. of. RC 95.0 95.0 91.0 400 g/m2
Plate area (m?) 0.2280 0.2280 0.2280
R.C weight (gm/m?) 417 417 399
Average gm/m® i 411

CONTRACTOR M AL ENG. CONSULTANT MATERIAL ENG.
NAME: NAME: w
SIGNATURE: SIGNATURE: 2/ 1S
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EMPLOYER: ' CONTRACTOR :

WY
6 Jad) 5 g8 5 2

(GARBLT)
il 3y
Rate of Spraying (R C 3000)
Sampling date: 28/06/2025
Testing date: 28/06/2025 Location: Yo af dada
Reporting date: 2810612025
IR. NO.:

Test no.: 1 2 3 specs.
wt.befor testing (gm) 1235 1232 1230
wt.after testing (gm) 1332 | 1322 1321
wt. of. RC 97.0 90.0 91.0 400 g/m2
Plate area (m?) - 0.2280 0.2280 0.2280
R.C weight (gm/m?) 425 395 399
Average gm/m® . 406
CONTRACTOR MATERIAL ENG. CONSULTANT MATERIAL ENG.

NAME:

NAME: ;
SIGNATU / SIGNATURE: :{ W
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EMPLOYER: CONTRACTOR :

oY) |
6 Jad) s L8 » g hY

(GARBLT)
Ul dyl
Rate of Spraying (R C 3000)
Sampling da.te: 28/06/2025
Testing date: 28/06/2025 Location: Yo a8 Ak
Reporting date: 28/06/2025
IR. NO.:

Test no.: 1 2 3 specs.
wt.befor testing (gm) 1233 1234 1232
wt.aftér testing (gm) 1326 1325 1327
wt. of. RC 93.0 91.0 95.0 400 g/m2
Plate area (m?) 0.2280 0.2280 0.2280
R.C weight (gm/m?) 408 399 417
Average gm/m’ f.ia " 408
CONTRAC:'O?IERIAL ENG. CONSULTANT MATERIAL ENG.
NAME: NAME: :
SIGNATU _7{ g — SIGNATURE: &/4//}
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CONTRACTOR ; EMPLOYER ;
Wi
63 y A8 5 oA
(GARBLT)
4y
TEST RESULT
Activity:- ’ Asphalt-WearingCourse
HMA Asphalt Content and Gradation Test Report, T 164, T 30)
Sampling date:  28/06/2025 Source: Yo as ada
Testing date: 28/06/2025 Location:
Reporting date:  28/06/2025 IR. NO. :
Asphalt Content of HMA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1499.2
Wt OF SAMPLE AFTER EXTRACTION gm 1423.0
Wt OF ASH gm 5.0
Wt OF TOTAL AGG. gm 1428.0
Wt OF BITUMEN gm 71.2
BITUMEN % . ; ) 4.98
PG Binder JMF: ) 50 (+1- 0.25)
| Mechanical Analysis of Extracted Aggregate (T 30)
SIEVE CUMULATIVE| CUMULATIVE| CUMULATIVE JMF TOLERANCE SPECIFICATION
SIZE WEIGHT |PERCENTAGE| PERCENTAGE| JMF
(inch) RETAINED (gm)| RETAINED (%)| PASSING (%) LOWER| UPPER| LOWER UPPER
1 0.0 0.0 100 100.0 100.0 | 100.0 100.0 100
3/4 40.0 2.8 97.2 97.1 92.1 100.0 80 100
3/8 395.0 27.7 72.3 71.2 66.2 76.2 60 80
NO-4 610.0 42.7 57.3 571 531 61.1 48 65
NO-8 809.0 56.7 433 44.6 41.6 47.6 35 50
NO-30 1120.0 78.4 21.6 21.8 19.0 24.8 19 30
NO-50 1214.0 85.0 15.0 134 13.0 16.4 13 23
NO-100 1290.0 90.3 9.7 8.8 7.3 10.3 7 15
NO-200 1328.0 | 93.0 7.0 7.5 6.0 | 8.0 3 8
110.0 ;
100.0
90.0 \‘\\\
8 RN
0.0 TN |
2 70,0 \\L\Y\ T [——passinG (%) I
e BB i\“\ —o—Specs.LL |
ool W 4 ""0‘.0‘ " i i gy =2 pecs.L. |
ﬁ/ 511:_»‘ \'\\\ Ny —o—=Specs. UL |
ﬁ\ o 30'0 2 e \“\\\ —s—JMF Tolerance(L.L) | |
. - ] -
200 -Mf;' £ ,r,'?. kh\ | [T Toerancetul) |
2 & " : %J0.0 ¥ 1: .l_‘»;f ! |
'_.-,-" ..)’ .,“l,.:{fi" ‘0—‘:"'# .’f-"# | =
'-’*A%n.:.‘».l.;'.““." = 314 38 NO.4 NO-8 NO-30  NO-50  NO-100  NO-200
B s Sieve Size
Remarks:-

CONTRACTOR IAL ENG. Employer eng
NAWE: P NAME: Zi/lj
SIGHATURE: _ SIGNATURE: _}630
VATURE:
e I
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CONTRACTOR :

EMPLOYER :
Wit
G )y g8 5 040

(GARBLT)
il ay
TEST RESULT
Activity:- Asphalt-WearingCourse
. HMA Asphalt Content and Gradation Test Report, T'164, T 30)
Sampling date:  29/06/2025 Source:
Testing date: 29/06/2025 Location: Y6 aS iake
Reporting date:  29/06/2025 IR. NO.:
Asphalt Content of HMA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1530.0
Wt OF SAMPLE AFTER EXTRACTION gm 1449.0
(Wt OF ASH gm 10.0
Wt OF TOTAL AGG. gm 1459.0
Wt OF BITUMEN gm 71.0
BITUMEN % 4.87
PG Binder JMF: 5.0 (+1- 0.25)
| Mechanical Analysis of Extracted Aggregate (T 30)
SIEVE " [ CUMULATIVE| CUMULATIVE| CUMULATIVE JMF TOLERANCE]| SPECIFICATION
SIZE WEIGHT |PERCENTAGE|PERCENTAGE| JMF -
(inch) RETAINED (pm) | RETAINED (%) | PASSING (%) LOWER| UPPER | LOWER UPPER
1 0.0 0.0 100 100.0 100.0 | 100.0 100.0 100
34 . 45.0 31 96.9 97.1 92.1 100.0 80 100
3/8 355.0 24.3 75.7 71.2 66.2 76.2 60 80
NO-4 620.0 42.5 57.5 57.1 53.1 61.1 48 65
NO-8 786.0 53.9 46.1 44.6 41.6 47.6 35 50
NO-30 1150.0 78.8 21.2 21.8 19.0 24.8 19 30
NO-50 1260.0 86.4 13.6 13.4 13.0 16.4 13 23
NO-100 1345.0 92.2 7.8 8.8 7.3 10.3 7 15
NO-200 1369.0 93.8 6.2 7.5 6.0 8.0 3 8
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EMPLOYER :

i i

(GARBLT)

Activity:-

-

TEST RESULT

Asphalt-WearingCourse

HMA Asphalt Content and Gradation Test Report, T 164, T 30)

Sampling date:  30/06/2025 Source:
Testing date: 30/06/2025 Location: Y9 aS faie
Reporting date:  30/06/2025 IR. NO. :
Asphalt Content of HMA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1466.0
Wt OF SAMPLE AFTER EXTRACTION gm 1390.0
Wt OF ASH gm 5.0
Wt OF TOTAL AGG. gm 1395.0
Wt OF BITUMEN gm 71.0
BITUMEN % ) 5.09
PG Binder JMF: 5.0 (+1- 0.25)
| Mechanical Analysis of Extracted Aggregate (T 30) —|
SIEVE CUMULATIVE| CUMULATIVE| CUMULATIVE JMF TOLERANCE SPECIFICATION
SIZE WEIGHT |PERCENTAGE|PERCENTAGE| JMF
(inch) RETAINED (gm)| RETAINED (%)]| PASSING (%) LOWER| UPPER| LOWER UPPER
1 0.0 0.0 100 100.0 | 100.0 | 100.0 100.0 100
3/4 62.0 4.4 95.6 971 921 100.0 80 100
3/8 360.0 25.8 74.2 71.2 66.2 76.2 60 80
NO-4 615.2 441 55.9 571 531 61.1 48 65
NO-8 790.6 56.7 43.3 44.6 41.6 47.6 35 50
NO-30 1120.5 80.3 19.7 21.8 19.0 24.8 19 30
NO-50 1210.0 86.7 13.3 134 13.0 16.4 13 23
NO-100 1280.0 91.8 8.2 8.8 7.3 10.3 7 15
NO-200 1307.6 93.7 6.3 7.5 6.0 ‘8.0 3 8
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